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E\,%?:L pRE019 Test Reference : BEND  TESTWE  168B112(RA 2017)MASS  PER

METER-CSCLISOPMech-03, TENSILE TESTAS

1 318ample Name: : TMT Bar

Receipt of sample en . 30.08.2017
Sample Condition : Good
Report lssued To : Date of Completion @ 13.08.2017
Mfs CONFIDENT PROJECTS (INDIA} Test Withessed By 1 NA
T Semple Desoription: Steel
TEST RESULT

MASS PER METER

Sl No. Sampie |0 WMass per Meter{kg)
1 8 -1 0,380
2. 10 mm-1 0.599
3, 12 mm-1 0.850
4, 16 mm-1 1.557
5. 20 mm-1 2.366
8. 25 mm-1 3.7614
TENSILE TESY
1 )Sampie Nama: | TiT Bar
21, No., Sample Id Y S {N/mmzy UTS[N/mm2) 'Eiong. in GL 5.65\@(%}5
1 8 mm-2 5269 821.9 25.5 ;
2 16 mm-2 59,2 687.5 15.4 :
3 12 me2 549.3 655.9 203 |
!
Note: — Wﬂ;‘ﬁg,_

* .« This paramaier doss nol come under NABL Accreditation. NA ~ Not Appircable. Tovs Test Report refers ONUY (o the samiples submifted for fiw sests. This [Test Rapor may not be
reprcaueed exeent i full, withicul prer approval and canngd be veed as evi cauit of faw and shaif not be vsed in advertising madia without prier pernission o w
cerrecion not attestad shall Invalldate this raport.Samples will be dogiroy Any complainls abeul this report
coramunicated i vitling within 7 rlays of receiot of this report Somple descristion is not verifiad In alt cases and 15 given kf:i’ sustamar, Samples are not dravn by us.
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Test Regord No. CSCLITRIOGOB2THO00MT-18

Sl No. Sample id Y3(Nimm2} UTS{N/mmmz2) iElong. in GL 5.65VA%)
4 16 mm-2 468.3 5744 250
& : 20 mm-2 5704 873.1 8.2
5 25 mm-2 5419 837.0 1.4

Farameter Descripfion © v5YiELD: STRENGTHUTSUL TIMATE TENSILE STRENGTH.Elong, &1 L. 6. 55VAELONGATION 1N GAUGE LENGTE 5.85vA

BEND TEST
i)8ample Name: - TMT Bar
S1. No, Sampie D Mandrel Diz/Degree of Bend Gbservation |
‘ 8 mim-3 497160 Pass .
2 10 mm-3 4941800 i Pass
3 12 mm-3 4@/180° Pags
4 16 mm-3 46/180° Pass
5 20 mm-3 40/180° Pags
6 25 mim-3 53G/180° Pasg :
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